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Taiwan Chengloong paper
test report

Test report:
CHENGLOONG PAPERMILL
(CHUPEI PLANT) TAIWAN
<Translation>

December 17, 2007

- Boiler efficiency is tested : #1 Boiler=
87.96%(passed) #2 Boiler= 85.29%(passed)

- NOx : 189.7 ppm (passed)
- SOx : 136.3 ppm (passed)

- Particle

: 10 ppm (passed)



